

CERTIFICATE OF ANALYSIS

DATE SHIPPED:

CUSTOMER ORDER #

P.O. LNG-40272

DESCRIPTION:

1/8" ✓	x .75"	x 20'	HR A36
--------	--------	-------	-----------

CHEMICAL ANALYSIS:

C	MN	S	P	SI
0.050	0.339	0.003	0.011	0.031

HEAT #

21090752

100% Melted and manufactured in the U.S.A.